Rev. 3/29/2018

MANUFACTURING

Magnhum Drawbar Harrow

T - 2

PARTS BOOK




Rev. 3/29/2018

Wheel Hubs

Cables

Cylinders

Pins

Drawbar Sections

Tine Options

TABLE OF CONTENTS

VAT o T e TV Lo IVAVA o Y=Y =Y =T o Vo B T ] o TN o ol u o] o TS 3

(R TR A T=T I =Y TR 4
TrANSPOIT WNEEI PArtS...cvieviiiietiee ittt ee st ettt ste st steste st steste st e e e e s et et aes es et es et es e s e e eaeeaeaseaneaseaaeee aueaeeaee oae see see nee e nesnessensensassen ensansessesses et s es e es s s e s eaeeaeeaeaaeeaeaneaaeeseabeabe ee eae see see ses e esen e sea ensensensassensessentesaes et es 5
REAE FOIA COUITEE HAITOW Cabl@S...cciiveeeiieeeiiisieittes ettt eeettes st tee s et tessetatetessasstessssstass sesas s sesaseses sasssesenssssee senasesasaseseesenassses sasnsesensnssee s anasssensnsneesonanesessenasssensesseesasnnesessesnsesessnsnsesenssssensnessesaasssessenasesessssnsesessnssesssnsresens 6-7
BT 1NV o =Tl T o LY A @Y T q o 1T 3P PPUUPRRU 8

Dr AW AT HAlTOW PN LOCATIONS. ceeneeeeeeeeeeee ettt et e et ee e eee et e e e et eeseeeteeeesataeeesaeseeeeesaaseaessaneeeaesataeeseaaseeessaneesessasteseaaneaesseasesen sasneeeseaasaeeseaaneaessensesan san eeeeeaneesses s e ennsseeenesenaneesanseenansesnnnseennnssenennseennnaeeeennaeennnnns 9

L3N 0T X AT =T [0 0 TR 10-13
S 0T X AT =T [0 o 1R 14-17
I T 0 Yo | Y =T ot m [ Y1 18-21
A IZET B ParT INUMIDEIS. .. vevieieeieeieeeteee et tes ettt e setateeeseattessesatesesssatese st aes senaseaes sasstesen sasstesen st aes sesnsesen sesmaesensns st senasssen sasnsesensns st sonens st senassses sasnsesensnssse sone s snnnssssnnssesnnssessnnnssssnnsessnnnssssnnssssnsnsessnnsessnnssessnnsessnns 22

BT =3« n Lo o 1= OSSP 23



Rev. 3/29/2018

Part Number

Description

120255

Wheel Assembly 11Lx15 12 Ply HFL I-1 6-6 BC 4-5/8" Coulter Rim

120256

Wheel Assembly 14Lx16.1 8 Ply Stubble Guard HFL I-1 6-6 Bolt Rim

120256

120255

120256

&oo-oooo-‘

4

Wheel Locations

120255

120256

120256




Rev. 3/29/2018

Wheel and Wheel Hubs

4 3 2 1
| | | | |
D = ’
h-Y
r J -] ! 1o 4!- W = L
120256
& C
// I]I”) 120093
120264 l :
] o —
B == B
125269
120140
i 126300 -
Yy
12027
12027 UNLESS OTHERWISE SPECIFIED: [SCALE: 1:40] name | Date
S— D TENRGHR | prawN Britta 1/10/2017 |
FRACTIONAL+1/8 .. L
e ANGULAR: MAC/H:Q BEND #2 | CHECKED MANUFACTURING
" TWO PLACE DECIMAL  +01 | ENG APPR. A
THREE PLACE DECIMAL +.005 o= DESCR|PT|ONI
THIRD ANGLE = Drawbar Harrow Stub Axle
PROPRIETARY AND CONFIDENTIAL C;Dr;/\MENTS: Parts Page
DETAIL A T B 1997S REV
5 GATES MANUFACTURING, INC. ANY TN
SCALE L 1D IO TAMNEASEONA G Next Assy ust0 o B |122/2]
GATES MANUFACTURING, INC. 15
PROHIBITED. APPLICATION DO NOT SCALE DRAWING WEIGHT: 10008.81 ] SHEET 1 OF 1
8 | J | z | 5 ¥ 4 3 T 5 I

1



Rev. 3/29/2018 Transport Wheel Parts

8 7 6 5 4 3 2 1
l 5 l 1 4 L L L
E N D
D E 1 . H U\H : HU ’ . . Y .. A N
LN LU AR LI LA LN I L L R el it A NN
1
2
N DETAIL D < __ D> B
SCALE1:15 —_——
6
DETAIL E
SCALE1:10
(@ i &5
3 l
Os o
g 7 0 = 3
10 =
1 ? ® WAL=
B rr B
Item No. | Part Number Description

1 120264 Lug Bolt 9/16-18x1-1/4 ° 7

2 120255 Wheel Assembly—11Lx15 12 Ply HFL I-1 6-6 BC 4-5/8" Coulter Rim e

3 120273 Hub Assembly #3500 w/Bearings Seal Dust Caps 6-bolt e 11

o 9 =

4 120275 Spindle Assembly #3500 w/ Washer Nut 2x11

5 126301 Transport Plate 10" Right 32'-72'

6 120111 Bolt 3/4-10x3-1/2 Grade 8 YZ Plated PROPRIETARY AND CONFIDENTIAL UNLESS OTHERWISE SPECIFED: |SCALE: 1:40) name | oate

DIMENSIONS ARE IN INCHES DRAWN Britta 1/10/2017
THE INFORMATION CONTAINED IN THIS TOLERANCES: ‘2

7 123784 Drawbar Cable Spacer DRAWING IS THE SOLE PROPERTY OF FRACTIONAL#1/8 CHECKED N . N 4
A SEERODUTCT}%L% |Nup£r’e)r OR AS AWHOLE fxg%“\%é"&%ﬁi Bf_’:')? 2 e "MANUFACTURING A

8 120140 Nylock Nut 3/4-10 Grade 5 Plated E&g%ﬁggirA%wﬁnlNgsmglg 2 THREE PLACE DECIMAL +.005 = APPR: DESCRIPTION:

9 126290 Backing Plate Transport Plate 10" L e Drawbar Harrow Transport Plates,

T Wheels and Hubs Parts Page

10 120109 Bolt 5/8-11X12 Grade 5 Plated MATERIAL SIZE [PART NUMBER: REV

11 120138 Nylock Nut 5/8-11 Grade 5 Plated N R FINISH B ] 22 72 ]

12 126302 Transport Plate 10" Left 32'-72' APBLICATION DO NOT SCALE DRAWING WEIGHT: 9523.64 | SHEET 2 OF 2

8 ' 7 ' 6 ' 5 ! 4 ' 3 ' 2 ' ]



Rev. 3/29/2018 Drawbar Harrow Cables

120407 — 32’ Drawbar Harrow Cable Kit

Part Number Description QTY/Kit

120406 Wing Cable 24' 4" Pin to Pin Loop Ends 2

120408 — 36’ Drawbar Harrow Cable Kit

Part Number Description QTY/Kit

123442 Wing Cable, 25' Pin to Pin, Loop Ends 2

I JLU

i 1 A1

120409— 40’ Drawbar Harrow Cable Kit

Part Number Description QTY/Kit
o 123443 Wing Cable, 26' Pin to Pin, Loop Ends 2
120410— 44’ Drawbar Harrow Cable Kit
Part Number Description QTY/Kit
123444 Wing Cable, 27' 2" Pin to Pin, Loop Ends 2
r
l 120412— 48’ Drawbar Harrow Cable Kit
Part Number Description QTY/Kit
120416 Wing Cable, 28' 4" Pin to Pin, Loop Ends 2
i 120414— 56’ Drawbar Harrow Cable Kit
| Part Number Description QTY/Kit
v 120417 Wing Cable, 31' 3" Pin to Pin, Loop Ends 2




Rev. 3/29/2018

1--_--'l '
IR -aN- _R- 3 L _JN AL a8 - 0 8 _§R -

= odd Bes ol By nald ¥

120415— 60’ Drawbar

Harrow Cable Kit

Part Number Description QTY/Kit
120416 Wing Cable, 28' 4" Pin to Pin, Loop Ends 2
120417 Wing Cable, 31' 3" Pin to Pin, Loop Ends 2
120418— 64’ Drawbar Harrow Cable Kit
Part Number Description QTY/Kit
123445 Wing Cable, 29' 6" Pin to Pin, Loop Ends 2
123446 Wing Cable, 32' 9" Pin to Pin, Loop Ends 2
120419— 68’ Drawbar Harrow Cable Kit
Part Number Description QTY/Kit
120417 Wing Cable, 31' 3" Pin to Pin, Loop Ends 2
120421 Wing Cable, 34' 1" Pin to Pin, Loop Ends 2
120420— 72’ Drawbar Harrow Cable Kit
Part Number Description QTY/Kit
120417 Wing Cable, 31' 3" Pin to Pin, Loop Ends 2
120421 Wing Cable, 34' 1" Pin to Pin, Loop Ends 2
120424— 80’ Drawbar Harrow Cable Kit
Part Number Description QTY/Kit
123446 Wing Cable, 32' 9" Pin to Pin, Loop Ends 2
123447 Wing Cable, 35' 8" Pin to Pin, Loop Ends 2
120425— 84’ Drawbar Harrow Cable Kit
Part Number Description QTY/Kit
120421 Wing Cable, 34' 1" Pin to Pin, Loop Ends 2
120426 Wing Cable, 37' 4" Pin to Pin, Loop Ends 2
124415 — 100’ Drawbar Harrow Cable Kit
Part Number Description QTY/Kit
120421 Wing Cable 34' 1" Pin to Pin Loop Ends 2
120426 Wing Cable 37' 4" Pin to Pin Loop Ends 2
120417 Wing Cable 31' 3" Pin to Pin Loop Ends 2




Rev. 3/29/2018 Cylinders

4 3 2 1
| | | ) | | |
120174
120174
120174
120174
D 120174 D
v
(] 4 / |
- 1 S /'.
P YUY
=) i
YD =)

C (&
— -
B B

UNLESS OTHERWISE SPECIFIED: [SCALE: 1:38| naMe | Date .
DIMENSIONS ARE IN INCHES - ] ;
i DRAWN Biitta 11/10/201 ‘ ¥ ¢
FRACTIONAL1/8 Y aw N N
ANGULAR: MACH22  BEND #2 | CHECKED 'MANUFACTURING
" TWO PLACE DECIMAL 01 | ENG APPR. A
THREE PLACE DECIMAL +.005 po— DESCRIPTION:
Part Number Bore Stroke TRAE QA Drawbar Harrow Cylinders
PROPRIETARY AND CONFIDENTIAL COMMENTS:
120174 3” 6” THE INFORMATION CONTAINED IN THIS MATERIAL SIZE |PART NUMBER: REV
DRAWING IS THE SOLE PROPERTY OF
GATES MANUFACTURING, INC. ANY B B ] 22 72 ]
120205 4 36 WITHOUT THE WRITEN PERMISION OF 1| NEXT ASSY USED ON
GATES FACTURING, INC.. IS
PROMBIED, o et APPLICATION DO NOT SCALE DRAWING WEIGHT: 9523.64 l SHEET 3 OF 3
f [ I I
8 ! 7 ' 6 ' 5 4 3 2 ]



Rev. 3/29/2018

Pins
8 i 7 I 6 I 5 i 4 I 3 i 2 | 1
120333
D Hardware: D
121807 {Cotter Pin 3/16” x 1-1/2” Plated} QTY 2
— ! —
g 7
-4
-4 3 7
e N @
(@& (6
121519
Hardware:
120097 {Bolt 1/2-13x5 Grade 5 Plated} QTY 1
120137 {Nylock Nut 1/2-13 Grade 5 Plated} QTY 1 120333
Hardware:
- 121807 {Cotter Pin 3/16” x 1-1/2” Plated} QTY 2 [
120337
Hardware:
121015 {Bolt 1/4-20x1-1/2 Grade 5 Plated} QTY 1
120131 {Nylock Nut 1/4-20 Grade 5 Plated) QTY 1
B B
120334
\ Hardware:
121015 {Bolt 1/4-20x1-1/2 Grade 5 Plated} QTY 1
120131 {Nylock Nut 1/4-20 Grade 5 Plated} QTY 1
Part Number Description 122055
120333 Cylinder Pin 1x3-3/4 3 Usable Hardware: UNLESS OTHERWISE SPECIFIED: [SCALE: 1:38| namve | DaTe > g
121015 {Bolt 1/4-20x1-1/2 Grade 5 Plated} QTY 1 DIMENSIONS ARE IN INCHES + § :
120131 {Nylock Nut 1/4-20 Grade 5 Plated) QTY 1 TOLERANCES: ) ol W / ¥
121519 Square Head Pin 2x13-1/4 \ FRAGTIONALEYS: .| CHECKED ; AN EACTURIN
A 120154 {Flat Washer 17} QTY 1 Aeuaries B Ty i I
THREE PLACE DECIMAL +.005 DESCRIPTION:
120337 Pin 1-1/4x5-1/2 Round Head 4-1/2 Usable THIRD ANGLE pGBEER? i
QA. Drawbar Harrow Pins
PROPRIETARY AND CONFIDENTIAL COMMENTS: B }
120334 Pin 1X5'1/4 Round Head 4'3/4 Usable ]'Dp:?auplggﬁgﬁ}u??ocl?y;ggyEERD&NOrPB MATERIAL SIZE |PART NUMBER: REV
AT MAMIECTUG RC AT R B 122721
122055 Pin 1x6-1/4 Round Head 5-3/4 Usable AT MNP ARG NG o OF
PROHIBITED. APPLICATION DO NOT SCALE DRAWING WEIGHT: 9523.64 | SHEET 4 OF 4
8 ] 7 : 6 5 ' 4 ' 3 : 2 ' !



Rev. 3/29/2018

Drawbar Section — 6’

8 : 7 1 6 5 : 4 3 : 2 | 1
= P DESCRIPTION QY.
1 120376 Spacer 3/4 1Dx2.0625 10
2 122201 "HARROW PIPE, DBH, 10' 4BAR #1" 1
3 120336 Tension Tightner 2
D| 4 120238 Tension Spring .4375x10-3/4 4
5 122202 "HARROW PIPE, DBH, 6' 4BAR #2" 1
6 122203 "HARROW PIPE, DBH, 6' 4BAR #3" ]
7 122204 "HARROW PIPE, DBH, 6' 4BAR #4" 1
8 120094 1/2"x3.75" Shoulder bolt 24
- 9 120140 NUT NYLOCK 3/4-10 GR5 PLTD 2
10 120136 Nut Nylock 1/2-13 GRS YELLOW PLTD 24
11 120138 Nut Nylock 5/8-11 GR5 PLTD 14
12 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
13 120112 Boly 3/4-10 x 4 Grade 5 Plated 2
c| 14 120137 NUT NYLOCK 1/2-13 GR5 PLTD 8
15 125215 6' Stabilizer Bar 5/8 Bolt Mount 1
16 123719 Assy 4 Bar Drawbar Arm Left 1
17 123195 Assy 4 Bar Drawbar Arm Manual Tine Adj. Right | 1
18 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd 8
19 121130 Bolt 5/8-11x4 Grade 5 Plated 4
20 120163 Continuous Thrquggzj] /2-13x6 Grade 5 9
21 120151 Washer Flat 5/8 PLTD 4
22 123811 Linkage Manual Tine Adjust 4 Bar 1
. 23 123813 Linkage Manual Tin%écfjé'us’r Rear Adjustment 1
24 120387 Adjustment Spacer 1
25 121091 Bolt 1/2-13 x 1-1/2 GR5 PLTD 2
26 121093 Bolt 1/2-13x2 Grade 5 Plated 1
27 121098 Bolt 1/2-13x5-1/2 Grade 5 Plated ]
28 120164 PIN CLEVIS 1/2 X 2 PLTD 1
1 29 120160 PIN HAIR PIN CLIP #16 1
30 120092 Bolt 1/2-13 x 3 GR5 PLTD 2
31 125945 Drawbar Harrow Fg??ﬁg{gricglet' Left, 8, 10 Tube 2 UNLESS OTHERWISE SPECIFIED: [SCALE: 1:10] name | pate = 4
32 125946 Drawbar Harrow Frame Bracket, Right, 8, 10 5 Eﬁ’?{’?;ﬁf%::?mmm B ‘ : o N " 4
Tube 3/8 Material ANGULAR: MACH22 BEND £2 | CHECKED "MANUFACTURING
R TWO PLACE DECIMAL .01 ENG APPR.
THRECELACE RECWAL IS 1 oo DESCRIPTION:
TR QA 6' 4 Bar Drawbar Section
PROPRIETARY AND CONFIDENTIAL Ty Manual Tine Adjust Parts Page
oo e s Sz (FARTINUMBES; REV
e T B A-0]
FROMBIED, o APPUCATION B SCRE DA WEIGHT: 272.639 [ SHEET 1 OF 1
8 ' 7 ! 6 5 J 4 3 ' 2 ' 1

10



Rev. 3/29/2018

Drawbar Section — 6’

5 4 | 3 | 2 | ]
TEL] s DESCRIPTION Qry.
1 123719 Assy 4 Bar Drawbar Arm Left 1
2 123196 Assy 4 Bar Drawbar Arm Hydraulic Tine Adj. Right 1
3 125215 é' Stabilizer Bar 5/8 Bolt Mount 1
4 122201 "HARROW PIPE, DBH, 10' 4BAR #1" 1
5 122202 "HARROW PIPE, DBH, 6' 4BAR #2" 1
) 122203 "HARROW PIPE, DBH, 6' 4BAR #3" 1
¥ 122204 "HARROW PIPE, DBH, é' 4BAR #4" 1
8 120336 Tension Tightner 2
9 125945 Drawbar Harrow Frame Bracket, Left, 8, 10 Tube 3/8 Material | 2
10 125946 | Drawbar Harrow Frame Bracket, Right, 8, 10 Tube 3/8 Material | 2
11 120376 Spacer 3/4 IDx2.0625 10
12 120163 Continuous Thread Bolt 1/2-13x6 Grade 5 Plated 2
13 120137 NUT NYLOCK 1/2-13 GRS PLTD 8
14 121130 Bolt 5/8-11x4 Grade 5 Plated 4
15 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
16 123867 Bolt 5/8-11x2-1/2 Grade 8 YZ Pltd 8
17 120138 Nut Nylock 5/8-11 GRS PLTD 16
18 120151 Washer Flat 5/8 PLTD 4
19 120094 1/2"x3.75" Shoulder bolt 24
20 120136 Nut Nylock 1/2-13 GRS YELLOW PLTD 24
21 120238 Tension Spring .4375x10-3/4 4
22 125880 Clevis Pin 1"x3" Plated 2
23 120112 Boly 3/4-10 x 4 Grade 5 Plated 2
24 120140 NUT NYLOCK 3/4-10 GRS PLTD 2
25 122179 Assy 4 Bar Hydraulic Tine Linkage 1
26 121520 Assy Hydraulic Tine Adjustment Stationary Ear 1
27 120090 Bolt 1/2"-13 x 2" GR8 PLTD 4
28 120102 Bolt 5/8-11 x 5 Grade 8 Plated 2
29 120174 Cylinder 3xéx1-1/4 Tie Rod Double Rephasing DBH 1
30 121015 Bolt 1/4-20x1-1/2 Grade 5 Plated 2
31 120131 NUT NYLOCK 1/4-20 GRS PLTD 2
32 120092 Bolt 1/2-13 x 3 GR5 PLTD 2
UNLESS OTHERWISE SPECIFIED: |SCALE: 1:10| name DATE ra—
S Er INGHES L mewn Britta  }0/26/2014 ‘. L J/ :
ANGULAR: MAGH22  BEND 2] CHECKED ' "MANUFACTURING
e A Lt —
e < 7R ‘ 6' 4 Bar Drawbar Section
PROPRIETARY AND CONFIDENTIAL e Hydraulic Tine Adjust Parts Page
BRSO e ([T P
I T B
PROBITED, 1 CTURING. NC. 6 APPLICATION DO NOT SCALE DRAWING WEIGHT: 298.40 SHEET 1 OF 1
5 4 ' 3 I 5 T :

11



Rev. 3/29/2018 Drawbar Section — 6’

8 | 7 | 6 ; 5 i 4 3 : 2 | 1
R il ks DESCRIPTION Qry.
] 123720 Assy 5 Bar Drawbar Arm Left 1
2 122159 Assy 5 Bar Drawbar Arm Manual Tine Adj. Right 1
3 125215 6' Stabilizer Bar 5/8 Bolt Mount 1
D 4 122205 "HARROW PIPE, DBH, 6' 5BAR #1" 1 D
5 122206 "HARROW PIPE, DBH, é' 5BAR #2" ]
6 122207 "HARROW PIPE, DBH, 6' 5BAR #3" 1
7 122208 "HARROW PIPE, DBH, é' 5BAR #4" ]
8 122209 "HARROW PIPE, DBH, 6' 5BAR #5" 1
9 120336 Tension Tightner 2
- @ 10 | 120376 Spacer 3/4 IDx2.0625 10 |-
11 120092 Bolt 1/2-13 x 3 GR5 PLTD 2
12 120163 | Continuous Thread Bolt 1/2-13x6 Grade 5 Plated | 2
13 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd 8
14 120137 NUT NYLOCK 1/2-13 GR5 PLTD 9
& 15 121130 Bolt 5/8-11x4 Grade 5 Plated 4 &
16 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
17 120151 Washer Flat 5/8 PLTD 4
@ 18 120138 Nut Nylock 5/8-11 GR5 PLTD 14
19 120112 Boly 3/4-10 x 4 Grade 5 Plated 2
20 120140 NUT NYLOCK 3/4-10 GR5 PLTD 2
) @ ‘ 21 120094 1/2"x3.75" Shoulder bolt 30
e 22 | 120136 Nut Nylock 1/2-13 GR5 YELLOW PLTD 30
@ 23 120238 Tension Spring .4375x10-3/4 4
24 123812 |Linkage Manual Tine Adjust Rear Adjustment Plate| 1
@ 25 123813 |[Linkage Manual Tine Adjust Rear Adjustment Plate| 1
8 @ 26 | 120387 Adjustment Spacer ] 5
27 121091 Bolt 1/2-13 x 1-1/2 GR5 PLTD 3
28 121093 Bolt 1/2-13x2 Grade 5 Plated 1
@ 29 | 121098 Bolt 1/2-13x5-1/2 Grade 5 Plated 1
30 120164 PIN CLEVIS 1/2 X 2 PLTD ]
@ 31 120160 PIN HAIR PIN CLIP #16 1
| 39 125945 Drawbar Harrow Fgc/ténﬁgtrgrci:gle’r, Left, 8, 10 Tube 2
0 33 125946 Drawbar Harrow Frg/rgi‘%r%cr:iléelf, Right, 8, 10 Tube 9
UNLESS OTHERWISE SPECIFIED: [SCALE: 1:11] name DATE =7 &
Rl Vet i} SHECKED 'MANUFACTURING
3 TWO PLACE DECIMAL .01 ENG APPR, A
THREE PLACE DECIMAL +.005 PoPS— DESCR'PT'ON
THED ANGLE S 6' 5 Bar Drawbar Section Manual
PROPRIETARY AND CONFIDENTIAL T Tine Adjust Parts Page
R SE. | PARTINUMBER: =
GATES MANUFACTURING, INC, ANY FNESH
ITSHEIGIE Ao ey 0 o B
PROHBTED, e NE-B APPLICATION DO NOT SCALE DRAWING WEIGHT: 379.77 SHEET 1 OF 1
8 ' 7 ! 6 : 5 J 4 ' 3 I D : 1

12



Rev. 3/29/2018

Drawbar Section — 6’

8 : 7 i 6 5 ; 4 3 : 2 | 1
I DESCRIPTION Qry.
1 123720 Assy 5 Bar Drawbar Arm Left 1
2 125215 6' Stabilizer Bar 5/8 Bolt Mount 1
) 122205 "HARROW PIPE, DBH, 6' 5BAR #1" 1
ol 4 122206 "HARROW PIPE, DBH, 6' 5BAR #2" 1 D
5 122207 "HARROW PIPE, DBH, 6' 5BAR #3" ]
6 122208 "HARROW PIPE, DBH, 6' 5BAR #4" ]
7 122209 "HARROW PIPE, DBH, 6' 5BAR #5" 1
8 120336 Tension Tightner 2
9 125945 Drawbar Harrow Fg%nﬁg{grci:glet, Left, 8, 10 Tube 2 @
10 | 125946 Drawbar Harrow Frg/réw%%r%%!é?f, Right, 8, 10 Tube 2
11 | 120376 Spacer 3/4 IDx2.0625 10 0
12 | 120092 Bolt 1/2-13 x 3 GRS PLTD 2
13 120163 | Continuous Thread Bolt 1/2-13xé Grade 5 Plated 2
c| 14 | 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd 8 @
15 | 120137 NUT NYLOCK 1/2-13 GRS PLTD 9 Oed
16 | 121130 Bolt 5/8-11x4 Grade 5 Plated 4 ° =rs
17 | 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2 =
18 | 120151 Washer Flat 5/8 PLTD 4 =
19 | 120138 Nut Nylock 5/8-11 GRS PLTD 16 _§§
- 20 | 120112 Boly 3/4-10 x 4 Grade 5 Plated 2 B
21 120140 NUT NYLOCK 3/4-10 GR5 PLTD 2 o7
22 | 120094 1/2"x3.75" Shoulder bolt 30
23 | 120136 Nut Nylock 1/2-13 GRS YELLOW PLTD 30
24 | 120238 Tension Spring .4375x10-3/4 4
B | 25 | 122160 | Assy 5 Bar Drawbar Arm Hydraulic Tine Adj. Right 1 @
26 | 121520 Assy Hydraulic Tine Adjustment Stationary Ear ]
27 | 120174 |Cylinder 3xéx1-1/4 Tie Rod Double Rephasing DBH| 1 @
28 | 121093 Bolt 1/2-13x2 Grade 5 Plated 3
29 | 121132 Bolt 5/8-11 x 5 GRS PLTD 2
30 | 120333 Cylinder Pin 1x3-3/4 3 Usable 2
— 31 122180 Assy 5 Bar Hydraulic Tine Linkage 1 —
PROPRIETARY AND CONFIDENTIAL UNLESS OTHERWISE SPECIRED: ISCALE: 1:12| Name DATE — X y
B RMATONSONTANER IS | fouRANcES: o [oRAWN Bt o/l 22015 _‘ % / | B
. FEPRODUCTICH T EAR R A8 AWHOLE | FeASU IO WAChe2  aen o] CHECKED TNHANUFACTURING
R IACIURA G Bic: B THREE PLACE DECIVAL £005 | tor: DESCRIPTION:
THIRD ANGLE NEGAFTE: 6' 5 Bar Drawbar Section
QA Hydraulic Tine Adjust Parts Page
COMMENTS:
MATERAL SIZE [PART NUMBER: REV
NEXT ASSY USED ON i B
APPLICATION DO NOT SCALE DRAWING WEIGHT: 437.07 I SHEET 1 OF 1
8 ' 7 ! 6 5 j 4 3 ' 2 ! 1

13



Rev. 3/29/2018

Drawbar Section — 8’

8 ’ 7 ; 6 5 4 3 1 2 1 1
e Ll s DESCRIPTION QY.
1 120376 Spacer 3/4 IDx2.0625 10
2 122210 "HARROW PIPE, DBH, 8 4BAR #1" 1
3 120336 Tension Tightner 2
D| 4 120238 Tension Spring .4375x10-3/4 4
5 122211 "HARROW PIPE, DBH, 8' 4BAR #2" ]
6 122212 "HARROW PIPE, DBH, 8' 4BAR #3" 1
7 122213 Harrow Pipe, DBH, 8' 4BAR #4 1
8 125945 Drawbar Harrow Fg?énag{grcitgle’r, Left, 8, 10 Tube 9
9 125946 Drawbar Harrow Frg/réwi‘%r%?ilg?’r, Right, 8, 10 Tube 2
10 | 120094 1/2"x3.75" Shoulder bolt 32
11 | 120140 NUT NYLOCK 3/4-10 GRS PLTD 2
12 | 120137 NUT NYLOCK 1/2-13 GRS PLTD 8
c| 13 | 120138 Nut Nylock 5/8-11 GRS PLTD 14
14 | 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
15 | 120112 Boly 3/4-10 x 4 Grade 5 Plated 2
16 | 123719 Assy 4 Bar Drawbar Arm Left 1 S
17 | 123195 Assy 4 Bar Drawbar Arm Manual Tine Adj. Right ] i
o 18 | 125216 8' Stabilizer Bar 5/8 Bolt Mount 1 "‘75
19 | 120092 Bolt 1/2-13 x 3 GR5 PLTD 2 =
20 | 120163 | Continuous Thread Bolt 1/2-13x6 Grade 5 Plated 2 5?,
21 | 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd 8 '
22 | 121130 Bolt 5/8-11x4 Grade 5 Plated 4
B | 23 | 120151 Washer Flat 5/8 PLTD 4
24 | 120136 Nut Nylock 1/2-13 GR5 YELLOW PLTD 32
25 | 123811 Linkage Manual Tine Adjust 4 Bar 1
26 | 123813 |Linkage Manual Tine Adjust Rear Adjustment Plate | 1
27 | 120387 Adjustment Spacer 1
28 | 121091 Bolt 1/2-13 x 1-1/2 GRS PLTD 2
| 29 | 121093 Bolt 1/2-13x2 Grade 5 Plated 1
30 | 121098 Bolt 1/2-13x5-1/2 Grade 5 Plated 1
31 | 120164 PIN CLEVIS 1/2 X 2 PLTD ] ST T ROAE T e T oo —
32 | 120160 PIN HAIR PIN CLIP #16 1 DIMENSIONS AREININCHES [y ‘ &7 %1
ANGULAR: MAGH:2 _BEND +2]-SHECKED ’ 'MANUFACTURING
n TWO PLACE DECIMAL  £.01 ENG APPR.
THREE PLACE DECIMAL +.005 — DESCRIPTION:
THEDANCE — 8' 4 Bar Drawbar Section Manual Tine
PROPRIETARY AND CONFIDENTIAL e y— Adjust Parts Page
Do e e SEC: (FARLNOMEER: e
L e B A-G
FROHBITED, 1 o e APPLICATION DO NOT SCALE DRAWING WEIGHT: 374.119 ] SHEET 1 OF 1
8 ' 7 ' 6 5 4 3 ' 2 ' ]

14



Rev. 3/29/2018

Drawbar Section — 8’

8 : 7 | 6 | 5 i 4 3 1 g : 1
T S DESCRIPTION QY.
1 123717 Assy 4 Bar Drawbar Arm Left 1
2 123196 Assy 4 Bar Drawbar Arm Hydraulic Tine Adj. Right 1
3 125216 8' Stabilizer Bar 5/8 Bolt Mount 1
D 4 | 122210 "HARROW PIPE, DBH, 8' 4BAR #1" 1
5 122211 "HARROW PIPE, DBH, 8' 4BAR #2" 1
6 122212 "HARROW PIPE, DBH, 8' 4BAR #3" 1
7 122213 Harrow Pipe, DBH, 8' 4BAR #4 1
8 120336 Tension Tightner 2
B 125945 Drawbar Harrow Fromﬁgtrgr?glet Left, 8, 10 Tube 3/8 5
10 | 125946 Drawbar Harrow From%zr%%g?’r, Right, 8, 10 Tube 3/8 9
11 | 120112 Boly 3/4-10 x 4 Grade 5 Plated 2
12 | 120140 NUT NYLOCK 3/4-10 GRS PLTD 2 <
c |13 | 120238 Tension Spring .4375x10-3/4 4 ,%
14 | 120376 Spacer 3/4 IDx2.0625 10 ' !;:-i'
15 | 122179 Assy 4 Bar Hydraulic Tine Linkage 1 ,‘§
16 | 120094 1/2"x3.75" Shoulder bolt 32 §
17 | 123867 Bolt 5/8-11x2-1/2 Grade 8 YZ Pitd 8 (g
.l 18 | 120136 Nut Nylock 1/2-13 GRS YELLOW PLTD 32
19 | 124747 Bolt 1/2-13 x 6 Fully Threaded GRS Plated 2 o
20 | 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
21 | 120174 Cylinder 3xéx1-1/4 Tie Rod Double Rephasing DBH ]
22 | 120333 Cylinder Pin 1x3-3/4 3 Usable 2 @
B | 23 | 121807 Cotter Pin 3/16 x 1-1/2 4
24 | 121520 Assy Hydraulic Tine Adjustment Stationary Ear ]
25 | 120102 Bolt 5/8-11 x 5 Grade 8 Plated 2
26 | 120090 Bolt 1/2"-13 x 2" GR8 PLTD 4
27 | 120137 NUT NYLOCK 1/2-13 GRS PLTD 8
28 | 121130 Bolt 5/8-11x4 Grade 5 Plated 4
| 29 | 120151 Washer Flat 5/8 PLTD 4
30 | 120138 Nut Nylock 5/8-11 GRS PLTD 16
31 | 120092 Bolt 1/2-13 x 3 GRS PLTD 2 ey s oy TR I R — =
DIVENCI IS MERICHE [ apewn Britta  [6/26/2015 ‘ 4 :
. A e T | SRS
I:ZZE::;TEE DECRSRL. SO | rtian DESCRIPTION:
QA. 8' 4 Bar Drawbar Section Hydraulic Tine
PROPRIETARY AND CONFIDENTIAL OB Adjust Parts Page
THE INFORMATION CONTAINED IN THIS MATERIAS SIZE |PART NUMBER: REV
CATES MANUFACTORING, NG, ARY Y B
WITHOUT THE WRITEN PERMISSION OF | NEXT ASSY USED ON
CROBIED, NG, NC-8 APPLICATION DO NOT SCALE DRAWING WEIGHT: 403.86 l SHEET 1 OF 1
8 ! 7 ! 6 ! 5 ' 4 3 ! 2 ' ]

15



Rev. 3/29/2018

8 i 7 | 6 5 . 4 [ 3 | 2 | 1
M L DESCRIPTION Qry.
1 123720 Assy 5 Bar Drawbar Arm Left 1
2 122159 | Assy 5 Bar Drawbar Arm Manual Tine Adj. Right 1
3 120336 Tension Tightner 2
D
4 125945 Drawbar Harrow F:g%nﬁg’:gr(i:élet Left, 8, 10 Tube 2
5 125946 Drawbar Harrow Frg/%w%zr%ﬁléelf, Right, 8, 10 Tube 2
6 120376 Spacer 3/4 IDx2.0625 10
7 120092 Bolt 1/2-13 x 3 GR5 PLTD 0
— 8 120163 | Continuous Thread Bolt 1/2-13x6 Grade 5 Plated
9 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd
10 | 120137 NUT NYLOCK 1/2-13 GRS PLTD
11 | 121130 Bolt 5/8-11x4 Grade 5 Plated
12 | 120106 Bolt 5/8-11 x 8 Grade 5 Plated G\ :
c |13 [ 120151 Washer Flat 5/8 PLTD | ;}{\g
14 | 120138 Nut Nylock 5/8-11 GRS PLTD -__g
15 | 120112 Boly 3/4-10 x 4 Grade 5 Plated 75
16 | 120140 NUT NYLOCK 3/4-10 GRS PLTD o
17 | 120238 Tension Spring .4375x10-3/4 p?
.l 18 | 123812 |Linkage Manual Tine Adjust Rear Adjustment Plate
19 | 123813 |Linkage Manual Tine Adjust Rear Adjustment Plate
20 | 120387 Adjustment Spacer
21 121091 Bolt 1/2-13 x 1-1/2 GR5 PLTD @
22 | 121093 Bolt 1/2-13x2 Grade 5 Plated
B | 23 | 121098 Bolt 1/2-13x5-1/2 Grade 5 Plated
24 | 120164 PIN CLEVIS 1/2 X 2 PLTD
25 | 120160 PIN HAIR PIN CLIP #16
26 | 122214 "HARROW PIPE, DBH, 8' 5BAR #1"
27 | 122215 "HARROW PIPE, DBH, 8' 5BAR #2"
28 | 122216 "HARROW PIPE, DBH, 8' 5BAR #3"
| 29 | 122217 "HARROW PIPE, DBH, 8' 5BAR #4"
30 | 122218 "HARROW PIPE, DBH, 8' 5BAR #5"
31 | 125216 8' Stabilizer Bar 5/8 Bolt Mount T T 2 ) T = -
32 | 120094 1/2"x3.75" Shoulder bolt DIMENSIONS AREININCHES | pRawN Britta | 6/7/2016 ‘ - ¥ I N .
33 | 120136 Nut Nylock 1/2-13 GR5 YELLOW PLTD ANGULAR: MACH 2 BEND 12| CHECKED ’ N MANUFACTURING
A TWO PLACE DECIMAL .01 ENG APPR.
THREE PLACE DECIMAL +.005 DESCRIPTION:
e :_Ff — 8' 5 Bar Drawbar Section Manual Tine
PROPRIETARY AND CONFIDENTIAL T Adjust Parts Page
e o e o AEE | RARTNUMBER REV
e I B
FROMBIED, o e APPLICATION DO NOT SCALE DRAWING WEIGHT: 433.40 SHEET 1 OF 1
8 ' 7 ' 6 5 ! 4 3 2 ' 1

Drawbar Section — 8’

16



Rev. 3/29/2018

Drawbar Section — 8’

8 : 7 i 6 5 4 3 | 2 : 1
e s DESCRIPTION QY.
1 123720 Assy 5 Bar Drawbar Arm Left 1
2 122160 | Assy 5 Bar Drawbar Arm Hydraulic Tine Ad]. Right | 1
3 125216 8' Stabilizer Bar 5/8 Bolt Mount ]
D 4 122214 "HARROW PIPE, DBH, 8' 5BAR #1" 1
5 122215 "HARROW PIPE, DBH, 8' 5BAR #2" ]
6 122216 "HARROW PIPE, DBH, 8' 5BAR #3" ]
7 122217 "HARROW PIPE, DBH, 8' 5BAR #4" 1
8 122218 "HARROW PIPE, DBH, 8' 5BAR #5" ]
9 120336 Tension Tightner 2
— 10 | 120163 | Continuous Thread Bolt 1/2-13x6 Grade 5 Plated | 2
1 125945 Drawbar Harrow Fg%nag{grci:glet Left, 8, 10 Tube 2
12 | 125946 Drawbar Harrow Frg/réw%\zr%cr:ilé?f, Right, 8, 10 Tube 2
13 | 120238 Tension Spring .4375x10-3/4 4
C1l1 14 | 120376 Spacer 3/4 IDx2.0625 10
15 | 120151 Washer Flat 5/8 PLTD 4
16 | 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
17 | 120112 Boly 3/4-10 x 4 Grade 5 Plated 2
18 | 121130 Bolt 5/8-11x4 Grade 5 Plated 4
19 | 120138 Nut Nylock 5/8-11 GRS PLTD 17
™1 20 | 120140 NUT NYLOCK 3/4-10 GRS PLTD ]
21 121520 Assy Hydraulic Tine Adjustment Stationary Ear 1
22 | 121132 Bolt 5/8-11 x 5 GR5 PLTD 2
23 | 120137 NUT NYLOCK 1/2-13 GRS PLTD 2
24 | 121093 Bolt 1/2-13x2 Grade 5 Plated 5
B |1 25 | 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd 8
26 | 120094 1/2"x3.75" Shoulder bolt 40
27 | 120136 Nut Nylock 1/2-13 GRS YELLOW PLTD 40
28 | 120174 |Cylinder 3xé6x1-1/4 Tie Rod Double Rephasing DBH| 1
29 | 120333 Cylinder Pin 1x3-3/4 3 Usable 2
30 | 121807 Coftter Pin 3/16 x 1-1/2 4
-1 31 | 122180 Assy 5 Bar Hydraulic Tine Linkage 1
32 | 120092 Bolt 1/2-13 x 3 GRS PLTD 2
UNLESS OTHERWISE SPECIFED: SCALE: 1:12| NAME DATE — ) -
DRESIREATENNCHES | o ‘ €7:%]
ANGULAR: MAH:2 BEND 22| CHECKED ' VMANUFACTURING
A TWO PLACE DECIMAL .01 ENG APPR.
THREE PLACE DECIMAL £.005 E—— DESCRIPTION:
THRDANS™E ~ 8' 5 Bar Drawbar Section Hydraulic Tine
PROPRIETARY AND CONFIDENTIAL e Adjust Parts Page
THE INFORMATION CONTAINED IN THIS MATERIAL SIZE |PART NUMBER: REV
CATES MANUFACTORING, G, ALY
BRI RRAANT e asr woon ™ B A-C
FromatED, e e APPLICATION DO NOT SCALE DRAWNNG WEIGHT: 490.72 | SHEET 1OF 1
8 ! 7 ! 6 5 4 3 ! 2 ' 1

17



Rev. 3/29/2018

Drawbar Section — 10’

8 : 7 i 6 5 ; 4 3 : 2 | 1
I e DESCRIPTION QY.
1 120376 Spacer 3/4 IDx2.0625 10
2 122219 "HARROW PIPE, DBH, 10" 4BAR #1" 1
3 120336 Tension Tightner 2
Dl 4 122220 "HARROW PIPE, DBH, 10' 4BAR #2" 1
5 122221 "HARROW PIPE, DBH, 10' 4BAR #3" 1
6 122222 "HARROW PIPE, DBH, 10' 4BAR #4" 1
% 125945 Drawbar Harrow Fg%nag{gﬁglef, Left, 8, 10 Tube 2
| 8 125946 Drawbar Harrow Frg/rg%%r%ﬁéelt, Right, 8, 10 Tube 2
9 120094 1/2"x3.75" Shoulder bolt 40
10 | 120140 NUT NYLOCK 3/4-10 GRS PLTD 2
11 | 120137 NUT NYLOCK 1/2-13 GRS PLTD 8
12 | 120138 Nut Nylock 5/8-11 GRS PLTD 13
C| 13 | 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
14 | 120112 Boly 3/4-10 x 4 Grade 5 Plated 2
15 | 125217 10" Stabilizer Bar 5/8 Bolt Mount 1
16 | 123719 Assy 4 Bar Drawbar Arm Left 1
17 | 123195 | Assy 4 Bar Drawbar Arm Manual Tine Adj. Right 1
o 18 | 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd 8
19 | 120238 Tension Spring .4375x10-3/4 4
20 | 120163 | Continuous Thread Bolt 1/2-13xé6 Grade 5 Plated 2
21 | 120151 Washer Flat 5/8 PLTD 4
22 | 120136 Nut Nylock 1/2-13 GR5 YELLOW PLTD 40
B | 23 | 123811 Linkage Manual Tine Adjust 4 Bar 1
24 | 123813 |Linkage Manual Tine Adjust Rear Adjustment Plate | 1
25 | 120387 Adjustment Spacer 1
26 | 121091 Bolt 1/2-13 x 1-1/2 GR5 PLTD 2
27 | 121093 Bolt 1/2-13x2 Grade 5 Plated 1
28 | 121098 Bolt 1/2-13x5-1/2 Grade 5 Plated 1
29 | 120164 PIN CLEVIS 1/2 X 2 PLTD 1
30 | 120160 PIN HAIR PIN CLIP #16 ]
31 | 121130 Bolt 5/8-11x4 Grade 5 Plated - UNLESS OTHERWISE SPECREDISCALE: 113 wowe | oare —
32 | 120092 Bolt 1/2-13 x 3 GR5 PLTD 2 DRI ARERINCEES. | SAWN ‘ T ! I B
Tﬁéﬁﬁ?f :«i]éitz BEND +2| CHECKED ' "ﬁii-ﬁﬁﬁﬂi@fﬁﬁﬂi@
A TWO PLACE DECIMAL  £.01 ENG APPR.
THREE PLACE DECIMAL $.005 E— DESCRIPTION:
THRDANGLE S 10' 4 Bar Drawbar Section Manual Tine
e OERIE ARV AND CONTDETIAL — Adjust Parts Page
e oA e - S | PARTIEHMRER: REV
R B A-O1
FROMBIED. o APPLICATION BB NG ACAE ARG WEIGHT: 324.991 [ SHEET 1 OF 1
8 ' 7 ! 6 5 j 4 3 ' 2 ' 1

18



Rev. 3/29/2018

Drawbar Section — 10’

8 | 7 : 6 5 : 4 3 : 2 1 1
e ik DESCRIPTION QY.
1 {123719 Assy 4 Bar Drawbar Arm Left 1
2 123196 |Assy 4 Bar Drawbar Arm Hydraulic Tine Adj. Right| 1
3 120336 Tension Tightner 2
D 4 125945 Drawbar Harrow Fgc;:gﬁ,\e/\g{grci:glef, Left, 8, 10 Tube 9
5 1125946 Drawbar Hor%%vggrg/rg%%r]%?iléelf, Right, 8, 10 2
6 (120112 Boly 3/4-10 x 4 Grade 5 Plated 2
7 1120140 NUT NYLOCK 3/4-10 GRS PLTD 2
— 8 (120238 Tension Spring .4375x10-3/4 4
9 (120376 Spacer 3/4 IDx2.0625 10
10 |122179 Assy 4 Bar Hydraulic Tine Linkage 1
11 |{120094 1/2"x3.75" Shoulder bolt 46
12 (123867 Bolt 5/8-11x2-1/2 Grade 8 YZ Plid 8
C| 13 [120136 Nut Nylock 1/2-13 GRS YELLOW PLTD 46
14 124747 Bolt 1/2-13 x 6 Fully Threaded GRS Plated 2
15 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
16 1120174 Cylinder 3xéx1-1/4 Ti%gﬁd Double Rephasing 1
17 120333 Cylinder Pin 1x3-3/4 3 Usable 2
~1 18 [121807 Cotter Pin 3/16 x 1-1/2 4
19 121520 Assy Hydraulic Tine Adjustment Stationary Ear 1
20 (120102 Bolt 5/8-11 x 5 Grade 8 Plated 2
21 (120090 Bolt 1/2"-13 x 2" GR8 PLTD 4
i 22 120137 NUT NYLOCK 1/2-13 GRS PLTD 8
23 (121130 Bolt 5/8-11x4 Grade 5 Plated 4
24 (120151 Washer Flat 5/8 PLTD 4
25 (120138 Nut Nylock 5/8-11 GRS PLTD 16
26 (125217 10' Stabilizer Bar 5/8 Bolt Mount 1
27 122219 "HARROW PIPE, DBH, 10" 4BAR #1" 1
—1 28 (122220 "HARROW PIPE, DBH, 10" 4BAR #2" 1
29 122221 "HARROW PIPE, DBH, 10" 4BAR #3" 1
30 (122222 "HARROW PIPE, DBH, 10" 4BAR #4" 1 T ‘
UNLESS OTHERWISE SPECIFIED: =8 NAM =,
31 120092 Bolt 1/2-13 x 3 GR5 PLTD 2 mEors eGS0 W: 6/;2;5 ‘ ( ATI
: S, e
THREE PLACE DECIMAL +.005 G APPRI. DESCR'PT'ON
R QA 10° 4 Bar Drawbar Section Hydraulic Tine
PROPRIETARY AND CONFIDENTIAL T Adjust Parts Page
oo SEE. | FARTNUMBER: REV
e I B
FROMBIED. o APPLCATION GG SCALE DA WEIGHT: 356.93 SHEET 1 OF 1
8 ' 7 ! 6 5 J 4 3 [ 2 . 1

19



Rev. 3/29/2018 Drawbar Section — 10’

8 1 7 i 6 1 5 i 4 : 3 1 2 l 1
e e DESCRIPTION QY.
1 123720 Assy 5 Bar Drawbar Arm Left 1
2 120336 Tension Tightner 2
3 122159 Assy 5 Bar Drawbar Arm Manual Tine Adj. Right 1
Ol 4 120163 Continuous Thread Bolt 1/2-13x6 Grade 5 Plated 2 -
£ 125945 Drawbar Harrow Fromﬁggf(i:glef, Left, 8, 10 Tube 3/8 2
6 125946 Drawbar Harrow Frg/réw?/\ I?]r]%cr:ilé?’r, Right, 8, 10 Tube 2
7 | 120238 Tension Spring .4375x10-3/4 4
- 8 | 120376 Spacer 3/4 IDx2.0625 10 -
9 120151 Washer Flat 5/8 PLTD 4
10 | 120106 Bolt 5/8-11 x 8 Grade § Plated 2
11 | 120112 Boly 3/4-10 x 4 Grade 5 Plated 2
12 | 121130 Bolt 5/8-11x4 Grade 5 Plated 4
C| 13 | 120138 Nut Nylock 5/8-11 GRS PLTD 14 (@
14 | 120140 NUT NYLOCK 3/4-10 GRS PLTD 2
15 | 120137 NUT NYLOCK 1/2-13 GRS PLTD 9
16 | 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd 8
17 | 120094 1/2"x3.75" Shoulder bolt 50 i
o 18 | 120136 Nut Nylock 1/2-13 GRS YELLOW PLTD 50 ,7@ L
19 | 125217 10' Stabilizer Bar 5/8 Bolt Mount 1 7§ @
20 | 122223 "HARROW PIPE, DBH, 10' 5BAR #1" 1 . :;_
21 122224 "HARROW PIPE, DBH, 10' 5SBAR #2" 1 lp@\'
22 | 122225 "HARROW PIPE, DBH, 10' 5BAR #3" 1
B | 23 | 122226 "HARROW PIPE, DBH, 10' 5SBAR #4" 1 B
24 | 122227 "HARROW PIPE, DBH, 10' 5BAR #5" 1
25 | 120092 Bolt 1/2-13 x 3 GR5 PLTD 2 °
26 | 123812 | Linkage Manual Tine Adjust Rear Adjustment Plate | 1 @Qo @ 0
27 | 123813 | Linkage Manual Tine Adjust Rear Adjustment Plate ]
28 | 120387 Adjustment Spacer 1
29 | 121098 Bolt 1/2-13x5-1/2 Grade 5 Plated 1 B
30 | 121091 Bolt 1/2-13 x 1-1/2 GRS PLTD 3
31 121093 Bolt 1/2-13x2 Grade 5 Plated 1 UNLESS OTHERWISE SPECFED: [SCALE: 1-15] rame | oAt -y
32 | 120164 PIN CLEVIS 1/2 X 2 PLTD 1 DMENSIONS AREININCHES [ ogavuy Bitla_| 6/2/2016 .‘ — ;
33 | 120160 PIN HAIR PIN CLIP #16 1 ANGULAR: MACHTE2  BEND 2] SHECKED ' "MANUFACTURING
A TWO PLACE DECIMAL  +.01 ENG APPR. A
THREE PLACE DECIMAL +.005 EE B DESCR|PT|ON:
THRDANGLE o 10" 5 Bar Drawbar Section Manual Tine
PROPRIETARY AND CONFIDENTIAL R Adjust Parts Page
RO e C i R
B
PROHIBED, 1 CTURING. INC. & APPLICATION DO NOT SCALE DRAWING WEIGHT: 485.54 l SHEET 1 OF 1
8 | ; I 6 I 5 f 4 [ 3 | 5 I :

20



Rev. 3/29/2018 Drawbar Section — 10’

22 | 120174 |Cylinder 3xé6x1-1/4 Tie Rod Double Rephasing DBH

8 | 7 | 6 | 5 g 4 | 3 | 2 1 1
T aliiks DESCRIPTION Qry.

] 123720 Assy 5 Bar Drawbar Arm Left ] e@
2 122160 | Assy 5 Bar Drawbar Arm Hydraulic Tine Adj. Right | 1
3 120336 Tension Tightner 2

° 14 120163 | Continuous Thread Bolt 1/2-13x6 Grade 5 Plated | 2 g
5 125945 Drawbar Harrow Fg?gnﬁg{grci:gleet, Left, 8, 10 Tube 2
6 125946 Drawbar Harrow Frg/rg?/‘zrfoe?iléel’r, Right, 8, 10 Tube 9
7 120238 Tension Spring .4375x10-3/4 4

| 8 | 120376 Spacer 3/4 IDx2.0625 10 i
9 120151 Washer Flat 5/8 PLTD 4
10 | 120106 Bolt 5/8-11 x 8 Grade 5 Plated 2
11 | 120112 Boly 3/4-10 x 4 Grade 5 Plated 2

€112 | 121130 Bolt 5/8-11x4 Grade 5 Plated 4 c
13 | 120138 Nut Nylock 5/8-11 GR5 PLTD 16
14 | 120140 NUT NYLOCK 3/4-10 GRS PLTD 2 a >
15 | 121520 | Assy Hydraulic Tine Adjustment Stationary Ear 1 R P il
16 | 121132 Bolt 5/8-11 x 5 GR5 PLTD 2 12 2PN

17 | 120137 NUT NYLOCK 1/2-13 GRS PLTD 9 ° > g IS \ a__ | @ -
18 | 121093 Bolt 1/2-13x2 Grade 5 Plated 5 @ 6 o @ R N
19 | 121776 Bolt 5/8-11x2 Grade 8 YZ Pltd 8 @ /l'“’ § o@
20 | 120094 1/2"x3.75" Shoulder bolt 80 ||1|I @

Bl 21 | 120136 Nut Nylock 1/2-13 GR5 YELLOW PLTD 80 ° 0 B

(&)

1
23 | 120333 Cylinder Pin 1x3-3/4 3 Usable 2 o
24 | 121807 Cotter Pin 3/16 x 1-1/2 4 °
25 | 122180 Assy 5 Bar Hydraulic Tine Linkage ] @
- 26 125217 10' Stabilizer Bar 5/8 Bolt Mount 1 —
27 122223 "HARROW PIPE, DBH, 10' 5BAR #1" 1
28 122224 "HARROW PIPE, DBH, 10" 5BAR #2" 1 UNLESS OTHERWISE SPEGREDISCALE: 1141 e | oare :
29 | 122225 "HARROW PIPE, DBH, 10' 5BAR #3" 1 ToLeRANCES: | DRAWN Biitta_| 6/2/2016 “ = 7AY D
) : = FRACTIONAL:1/8 | cHeckep " o g M g
A | 30 | 122226 HARROW PIPE, DBH, 10' 5BAR #4 1 Nshneis e A e HARDFASTGRINS
i . i THREE PLACE DECIMAL £.005 DESCRIPTION:
31 122227 HARROW PIPE, DBH, 10" 5BAR #5 1 THIRD ANGLE MFG APPR.
QA. 10' 5 Bar Drawbar Section Hydraulic Tine
32 | 120092 Bolt 1/2-13 x 3 GRS PLTD 2 PROPRIETARY: AND CONFIOENTIAL ST Adijust Parts Page
THE INFORMATION CONTAINED IN THIS NATERAL SIZE |PART NUMBER: REV
DRAWING IS THE SOLE PROPERTY OF
REPRODUCTION I PART OF £ AWHOLE ANGH B
WITHOUT THE WRITTEN PERMISSION OF NEXT ASSY USED ON
GATES MANUFACTURING, INC. IS
PROHIBITED. APPLICATION DO NOT SCALE DRAWING WEIGHT: 554.53 SHEET 1 OF 1
8 ' 7 ' 6 ' 5 ! 4 ' 3 ' 2 ' :

21



Rev. 3/29/2018

Stabilizer Bar Part

Numbers

U-Bolt Mount Stabilizer Bars

ITEM NO. PART NUMBER DESCRIPTION Qry.
] 120121 U-Bolt 1/2-13x3x3-1/4 Square Bend Plated 1-3/8 Thread 4
2 120137 NUT NYLOCK 1/2-13 GRS PLTD 8

Part Number

120352
120353
120354

Description
6' Drawbar Section Stabilizer Bar U-Bolt Mount
8' Drawbar Section Stabilizer Bar U-Bolt Mount

10' Drawbar Section Stabilizer Bar U-Bolt Mount

Stabilizer Bars

5/8” Bolt Mount Stabilizer Bars

Part Number Description
125215 6' Drawbar Section Stabilizer Bar 5/8 Bolt Mount
125216 8' Drawbar Section Stabilizer Bar 5/8 Bolt Mount
125217 10' Drawbar Section Stabilizer Bar 5/8 Bolt Mount

22



Rev. 3/29/2018

Tine Options

”» T ” T ”» T
1/2” Tines 9/16” Tines 5/8” Tines
Part Number Description Part Number Description Part Number Description
N =
n n (// n 1] {@ n n -"f )
120232 L2 22 ' : 120240 9/16"x 2° h %@ 120230 o/8"x i %‘)
Harrow Tine ._ﬂ,) Harrow Tine : Harrow Tine =
1/2" x 22" 9/16 x 26" 5/8" x 30"
120231 Wear Tip 120241 Wear Tip 120229 Wear Tip

Harrow Tine

Harrow Tine

Harrow Tine

23



